

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : BABY BIBS

Buyer : GIGGLY TOTS LIMITED

Sample Color : (A)ALL OVER PRINT (BEAR)

Style No. : GDT-PAWEL-BIB


Sample Receiving Date : Aug 08, 2023

Testing Period : Aug 08, 2023 - Aug 14, 2023

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, for further details, please refer to the following page(s).

Test Performed : Selected test(s) as requested by applicant

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch



Ivan Xie (Technical Manager)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

COMPONENT LIST / List of Materials

Sample No.	Component No.	Description	Material	Color	Remark
A	1	Main fabric	Synthetic Fibers	White/brown/orange/grey	
A	2	Piping	Synthetic Fibers	Beige	
A	3	Embroidery label	Synthetic Fibers	Black/white	
A	4	Label	Synthetic Fibers	Black/white	
A	5	Label	Synthetic Fibers	Black/white/red	
A	6	Printed label	Synthetic Fibers/COating&Prints	Brown/beige	
A	7	Loop fastener	Synthetic Fibers	White	



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Test Result

Extractable Heavy Metal

Test Method: With reference to EN 16711-2:2015, analysis was performed by ICP-MS and UV-VIS for Cr VI.

Test Item(s)	Unit(s)	RL	1	5	2+3+4
Extractable Arsenic(As)	mg/kg	0.10	ND	ND	ND
Extractable Cadmium(Cd)	mg/kg	0.050	ND	ND	ND
Extractable Cobalt(Co)	mg/kg	0.50	ND	ND	ND
Extractable Chromium(Cr)	mg/kg	0.50	ND	ND	ND
Extractable Nickel (Ni)	mg/kg	0.50	ND	ND	ND
Extractable Lead(Pb)	mg/kg	0.10	ND	ND	ND
Extractable Copper(Cu)	mg/kg	5.0	ND	ND	ND
Extractable Antimony(Sb)	mg/kg	1.0	ND	ND	2.8
Extractable Mercury(Hg)	mg/kg	0.01	ND	ND	ND
Extractable Hexavalent Chromium(CrVI)	mg/kg	0.50	ND	ND	ND
Extractable Selenium(Se)	mg/kg	10.0	ND	ND	ND
Extractable Barium(Ba)	mg/kg	5.0	ND	ND	ND

Test Item(s)	Unit(s)	RL	6+7
Extractable Arsenic(As)	mg/kg	0.10	ND
Extractable Cadmium(Cd)	mg/kg	0.050	ND
Extractable Cobalt(Co)	mg/kg	0.50	ND
Extractable Chromium(Cr)	mg/kg	0.50	ND
Extractable Nickel (Ni)	mg/kg	0.50	ND
Extractable Lead(Pb)	mg/kg	0.10	ND
Extractable Copper(Cu)	mg/kg	5.0	ND
Extractable Antimony(Sb)	mg/kg	1.0	ND
Extractable Mercury(Hg)	mg/kg	0.01	ND
Extractable Hexavalent Chromium(CrVI)	mg/kg	0.50	ND
Extractable Selenium(Se)	mg/kg	10.0	ND
Extractable Barium(Ba)	mg/kg	5.0	ND

Remark: ND = Not Detected
RL = Reporting Limit

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Sample Photo



End of Report

